
genuine parts

genuine
parts

Center Bracket Side Bracket (Right side)

1

1

2

3 5

7
9 10

11

12

13

14

14
15

1

4

8 9 10

12
14

15
13

14

①穴あけ

Parts Name Qty.

SHAFT 2①

Parts Name Qty.

M8 Spring Lock Washer 6

⑦

② M8 Plain Washer

M8 Hexagon Nuts with Flange

6

⑧

CENTER BRACKET 1

③

M10×45 Hexagon Socket Button Head Screws

2

⑨

SIDE BRACKET　/ Rh 1

CENTER JOINT BRACKET　/ Rh 1

CENTER JOINT BRACKET　/ Lh 1④

M10 Spring Lock Washer

4

⑩

SIDE BRACKET　/ Lh 1

⑤

M10 Plain Washer

4

⑪

⑥

M10 Nylon Insert Lock Nut

Attached Band

⑫

8

M8×25 Hexagon Socket Button Head Screws 2

⑬

4

1M8×20 Hexagon Socket Button Head Screws 4

⑭

⑮

⑯

If wiring intervenes when installing a side 
mount bracket, move the wiring and fix it 
by attached binding band.

※

Chassis CodeModel Part No.

SUBARU　IMPREZA GC8 / GDA / GDB S86010PB-C

Thank you very much for purchasing Beatrush product.
Please read well this manual to use the product safely and correctly and keep it with the 
automobile inspection certificate.

FLOOR PERFORMANCE BAR
Instruction manual

● 

● 

1.

2.
3.

4.

5.
6.
7.

Jack the vehicle up and detatch the driver's seat, passenger seat, back seat , center 
consol and floor carpet.
 Detach the side brake wire from side brake lever and detach the side brake wirecramp.
Install the center mount bracket temporarily with original screws.Mark in the point 
where make a hole  in the floor, detach the mount bracket and make a hole about
φ9mm with drill etc.
 

 Fix the center mount bracket with te side brakce wire cramp with original screws and 
the attached screws.
Install the side mount bracket temporarily with original bolt fixing the seat belt.
Install the right and left shaft to mount bracket , tighten all the screws and fix it.
Install the firstly detached original parts.

When this product is installed, please work according to the maintenance manual of the 
automaker issue.
When this product is installed, please be careful not to damaged the  genuine parts.

LAILE Co.,Ltd.
335 Hirato-cho,Totsuka-ku,Yokohama-City,
KANAGAWA 244-0803 JAPAN
tel  +81-45-824-1835         customer@laile.co.jp

http://www.laile.co.jp

COMPLETE PARTS

INSTALLATION

 Instruction Manual

Read the instruction manual carefully and install the part only if you understand the instructions.
Keep the instruction manual in a safe place; we do not replace them if you lose or misplaced them.
For safety reasons follow these instructions and all safety procedures.
Product design improvement and instruction changes may be made without notice.
Please follow the product’s given instructions, do not use other references when installing our 
products.
The drawings in the instruction manual may not be fully detailed and may be abstract.
If you find a problem and/or are uncertain about these instructions please contact us.

 Safety Rules When Handling the Product

Our products are built for the Japanese market and may not precisely fit foreign markets; please 
make sure the product fits properly before you install it.
Any alterations or modifications to our products are prohibited.
Before installing or using our products make sure to read the products instruction manual.
Installation must be performed by licensed mechanics.
We are not responsible for any damages done to our products by a licensed mechanic and/or anyone 
else who installs the product.
Follow the instruction manual step by step for installation; do not use other instructions for installa-
tion.
Do not work with fire.
If the instructions ask for original parts, make sure to use the parts asked for.
When tightening bolts and nuts follow the cars manufacturers measurements.
Do not work with the engine on and/or a heated engine.
Mechanics must work carefully and wear appropriate clothes, such as helmets, goggles, etc. when 
installing the product.
When installing the product work on a flat surface; when lifting the car make sure to use a ridge rack 
and jack where the cars manufacturer tells to do so.

[ WARNING ]
Laile assumes no responsibility for damage, accidents, injuries or death resulting from the improper 
installation, assembly, misuse, and/or modification of the product.

　
　
●
●
●
●
●

●
●

●

●
●
●
●

●

●
●
●
●
●

●

Attention: Confirm the location which are wiring and laying of the 
pipes etx. in an interior and outsides, and work so as not to put a 
bruise. Do do a rust stop after making the hole.

caution


